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5. Unwanted Emissions In Non-restricted Frequency Bands
5.1 Ref

5.1.1 Test Result

Mode T')I;;(e Fr((a&l;'ezr;cy ANT Level cz; grerz]f)erence
2412 1 4.65
802.11b SISO 2437 1 4.28
2462 1 5.61
2412 1 3.04
802.11g SISO 2437 1 2.72
2462 1 2.75
802.11n 2412 1 2.25
(H'I:20) SISO 2437 1 1.87
2462 1 1.79
2422 1 -0.86
S(OHZT'Ll,ré? SISO 2437 1 1.05
2452 1 -1.07

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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5.1.2 Test Graph

802.11b_LCH_2412MHz_Ant1 (SISO)_NTNV

Ant: Ant1 gSISO
ENT: 2. Iz

TraceTgpe MAX Hold
SweepPoint: 1001
SweepTlime: 1.47 m
Sweep: Continue

Maker:
1.2412.502 MHz
4 65 dBm

Level (dBm)
g

-40 4
-50
-60
70
| | | | | | | | — Trace
-80 T T T T T T T T T
2404.401 2419.599
Frequency (MHz)
802.11b_MCH_2437MHz_Ant1 (SISO) NTNV
2 Ant: Ant1 gSISO
CENT: 2437
Span: 15.195 MHz
RBW: 100 kHz
VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1.47 ms
Sweep: Continue
Maker:
1. 2438.003 MHz,
— 4.28 dBm
£
[a]
=
©
>
(]
= a0 4
_50 4
_60 4
_70 4
I ‘ ‘ ‘ ‘ ‘ I I I —— Trace
-80 T T T T T T T T T
2429 403 2444598

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole s to its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under the cannot be reproduced
except in full, without prior wrmen pp! f Any ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the

results shown in this test report referonly lo the sample(s) lestetrand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
IrPE-mu-i&@ﬁ#ﬁﬁﬁﬂkﬁ!tﬂ&ﬁﬁ;ﬁz E%: 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221200051903
Page: 168 of 230

802.11b_HCH_2462MHz_Antl (SISO) NTNV

2 Ant: Ant1 éSISO
CENT: 2.
S%ﬁni 15.192 MHz
RBW: 100 kHz
VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1.47 ms
Sweep: Continue
Maker:
1. 2461.499 MHz
— 5.61 dBm
£
[an]
=
©
>
(]
-
_50 4
_60 4
70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2454.404 2469.596
Frequency (MHz)
802.11g_LCH_2412MHz_Ant1 (SISO)_NTNV
2 Ant: Ant1 gSISO
CENT: 2412 MHz
Span: 24.537 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.4 ms
Sweep: Continue
_10 -,
Maker:
1. 2405.744 MHz,
—_ 20 3.04 dBm
£
[a]
o
= =30 1/
5]
>
(]
= a0 4
_50 4
_60 4
_70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2399.732 2424.269

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole s to its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under the cannot be reproduced
except in full, without prior wrmen pp! f Any ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the

results shown in this test report referonly lo the sample(s) lestetrand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
IrPE-mu-i&@ﬁ#ﬁﬁﬁﬂkﬁ!tﬂ&ﬁﬁ;ﬁz E%: 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221200051903
Page: 169 of 230

802.11g MCH_2437MHz_Ant1 (SISO)_NTNV

2 Ant: Ant1 gSISO
CENT.: 2.
S%ﬁni 24.558 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.4 ms
Sweep: Continue
_10 -,
Maker:
1.2432.015 MHz
—_ 20 2.72 dBm
£
om
o
= =30 1-4f
5]
>
(]
B G S
_50 4
_60 4
70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2424721 2449.279
Frequency (MHz)
802.11g_ HCH_2462MHz_Ant1 (SISO) NTNV
2 Ant: Ant1 éSISO
CENT: 2462
Span: 24.558 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.4 ms
Sweep: Continue
_10 -,
Maker:
1. 2455.738 MHz
—_ 20 2.75 dBm
£
[an]
o
— =30 -
5]
>
(]
= a0 4
_50 4
_60 4
_70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2449 721 2474.279

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole s to its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under the cannot be reproduced
except in full, without prior wrmen pp! f Any ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the

results shown in this test report referonly lo the sample(s) lestetrand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
IrPE-mu-i&@ﬁ#ﬁﬁﬁﬂkﬁ!tﬂ&ﬁﬁ;ﬁz E%: 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221200051903
Page: 170 of 230

802.11n(HT20)_LCH_2412MHz_Ant1 (SISO)_NTNV

2 Am Ant1 gSISO
ENT: 2412 M
%an 25.985 MHz
RBW: 100 kHz
10 A VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.53 ms
Sweep: Continue
_10 -,
Maker:
1. 2405.738 MHz
—_ =20 2.25 dBm
£
om
o
= =30 4,
5]
>
(]
= 40
_50 4
_60 4
70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2399.008 2424.993
Frequency (MHz)
802.11n(HT20)_MCH_2437MHz_Ant1 (SISO) NTNV
2 Ant: Ant1 gSISO
CENT: 2437
Span: 25.999 MHz
RBW: 100 kHz
10 A VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.53 ms
Sweep: Continue
_10 -,
Maker:
1. 2430.761 MHz
—_ =20 1.87 dBm
£
[a]
o
= =30 4
5]
>
(]
= g0
_50 4
_60 4
_70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2424 001 2450.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole s to its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under the cannot be reproduced
except in full, without prior wrmen pp! f Any ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the

results shown in this test report referonly lo the sample(s) lestetrand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
IrPE-mu-i&@ﬁ#ﬁﬁﬁﬂkﬁ!tﬂ&ﬁﬁ;ﬁz E%: 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221200051903
Page: 171 of 230

802.11n(HT20)_HCH_2462MHz_Ant1 (SISO)_NTNV

2 Ant: Ant1 éSISO
CENT.: 2.
S%ﬁni 26.025 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.53 ms
Sweep: Continue
_10 -,
Maker:
1. 2455.755 MHz
—_ 20 1.79 dBm
£
om
o
= =30 4
5]
>
(]
= 40 4
_50 4
_60 4
70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2448.988 2475.013
Frequency (MHz)
802.11n(HT40)_LCH_2422MHz_Ant1 (SISO)_NTNV
Y Ant: Ant1 ESISO
CENT: 2422
Span: 53.567 MHz
RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1072
104 SweepTime: 5.14 ms
Sweep: Continue
_20 -,
Maker:
1. 2419.475 MHz
— B0 g -0.86 dBm
£
S
= 40 1]
5]
>
(]
= 504
_60 4
_70 4
_80 4
i | | | | | i i | — Trace
-90 T T T T T T T T T
2395.217 2448.784

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole s to its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under the cannot be reproduced
except in full, without prior wrmen pp! f Any ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the

results shown in this test report referonly lo the sample(s) lestetrand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
IrPE-mu-i&@ﬁ#ﬁﬁﬁﬂkﬁ!tﬂ&ﬁﬁ;ﬁz E%: 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221200051903
Page: 172 of 230

802.11n(HT40)_MCH_2437MHz_Ant1 (SISO) NTNV

Y Ant: Ant1 gSISO
CENT: 2.
S%ﬁni 53.778 MHz
RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1076
-10 4 SweepTime: 5.16 ms
Sweep: Continue
_20 -,
Maker:
1. 2421.967 MHz
— =30 - -1.05 dBm
£
g
= 401
5]
>
(]
= 504
_60 4
_70 4
80 4
i | | | | | i i i — Trace
-90 T T T T T T T T T
2410111 2463.889
Frequency (MHz)
802.11n(HT40) HCH_2452MHz_Ant1 (SISO) NTNV
Y Ant: Ant1 gSISO
CENT: 2452
Span: 53.511 MHz
RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1071
104 SweepTime: 5.14 ms
Sweep: Continue
_20 -,
Maker:
1. 2436.997 MHz
— B0 g -1.07 dBm
£
S
= 401
5]
>
(]
= 504
_60 4
_70 4
_80 4
i | | | | | i i | — Trace
-90 T T T T T T T T T
2425.245 2478.756

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole s to its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under the cannot be reproduced
except in full, without prior wrmen pp! f Any ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the

results shown in this test report referonly lo the sample(s) lestetrand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
IrPE-mu-i&@ﬁ#ﬁﬁﬁﬂkﬁ!tﬂ&ﬁﬁ;ﬁz E%: 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022

5.2 CSE

5.2.1 Test Result

Report No.: FYCR221200051903

Page:
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Mode T;fo(e Fr?,\‘jl‘ﬁz’;cy ANT Level ‘zggriffrence ('ag"rg) Verdict
2412 1 5.61 -24.39 Pass
802.11b SISO 2437 1 5.61 24.39 Pass
2462 1 5.61 24.39 Pass
2412 1 3.04 -26.96 Pass
802.11g SISO 2437 1 3.04 -26.96 Pass
2462 1 3.04 -26.96 Pass
2412 1 2.25 27.75 Pass
EEOHZT'%;‘ SISO 2437 1 2.25 2775 Pass
2462 1 2.25 27.75 Pass
2422 1 20.86 230,86 Pass
%OHZT%;] SISO 2437 1 -0.86 -30.86 Pass
2452 1 20.86 230,86 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level

was used to establish the reference level.
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5.2.2 Test Graph
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For Wi-Fi module: RTL8189FTV

1. Duty Cycle

1.1 Antl

1.1.1 Test Result

Report No.: FYCR221200051903
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Antl
Mode TX Frequency | T_on Period | Duty Cycle D_uty Cycle I\/!ax_. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) | Variation (%)
2412 12.446 | 22.710 54.80 2.61 27.92
802.11b | SISO 2437 12.420 | 12.590 98.65 0.06 1.00
2462 12.420 | 12.580 98.73 0.06 0.92
2412 2.064 2.216 93.14 0.31 4.79
802.11g | SISO 2437 2.065 2.235 92.39 0.34 4.66
2462 2.072 2.136 97.00 0.13 1.66
2412 1.927 2.092 92.11 0.36 6.39
8(%::2%;1 SISO | 2437 | 1.927 | 2001 | 92.16 0.35 5.92
2462 1.921 2.082 92.27 0.35 5.52
2422 0.950 1.079 88.04 0.55 8.93
B(aZT'icl))” SISO | 2437 | 0945 | 1079 | 87.58 0.58 8.86
2452 0.945 1.061 89.07 0.50 7.37

Sl 1 G U
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1.1.2 Test Graph
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2. Bandwidth

2.1 OBW

2.1.1 Test Result

Report No.: FYCR221200051903
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Mode TX Frequency ANT 99% Occupied Bandwidth (MHz) Verdict
Type (MHz) Result
2412 1 13.478 Pass
802.11b SISO 2437 1 13.393 Pass
2462 1 13.319 Pass
2412 1 17.751 Pass
802.11g SISO 2437 1 17.648 Pass
2462 1 17.704 Pass
2412 1 18.647 Pass
S(OHZT'%%? SISO 2437 1 18.447 Pass
2462 1 18.780 Pass
sop11n 2422 1 36.895 Pass
1140 SISO 2437 1 36.571 Pass
2452 1 37.017 Pass
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2.1.2 Test Graph
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2.2 6dB BW

2.2.1 Test Result

Report No.: FYCR221200051903

Page:
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Mode TX Frequency ANT 6dB Bandwidth (MHZ? Verdict
Type (MHz) Result Limit
2412 1 9.057 >=05 Pass
802.11b SISO 2437 1 9.059 >=05 Pass
2462 1 9.063 >=05 Pass
2412 1 16.391 >=05 Pass
802.11g SISO 2437 1 16.380 >=05 Pass
2462 1 16.384 >=05 Pass
2412 1 17.580 >=05 Pass
ezazf%é; SISO 2437 1 17.565 >=0.5 Pass
2462 1 17.583 >=05 Pass
2422 1 35.758 >=05 Pass
S(azfjcl)? SISO 2437 1 35.764 >=05 Pass
2452 1 35.864 >=05 Pass
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2.2.2 Test Graph
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3. Maximum Conducted Output Power

3.1 Power

3.1.1 Test Result

Report No.: FYCR221200051903

Page:

205 of 230

TX Frequency Maximum Average Conducted Output Power (dBm) .
Mode T — Verdict

ype (MHz) ANT1 Limit

2412 14.79 <=30 Pass

802.11b SISO 2437 15.02 <=30 Pass

2462 15.22 <=30 Pass

2412 14.46 <=30 Pass

802.11g SISO 2437 13.94 <=30 Pass

2462 13.98 <=30 Pass

2412 12.69 <=30 Pass

B(azéé? SISO 2437 13.51 <=30 Pass

2462 14.14 <=30 Pass

2422 13.10 <=30 Pass

B(aZT'icl); SISO 2437 13.58 <=30 Pass

2452 13.99 <=30 Pass

Notel: Antenna Gain: Antl: 4.55dB;;
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4. Maximum Power Spectral Density
4.1 PSD

4.1.1 Test Result

Mode X Frequency Maximum PSD (dBm/3F<H.z) Verdict
Type (MHz) ANT1 Limit
2412 -7.18 <=8 Pass
802.11b SISO 2437 8.22 <=8 Pass
2462 -7.00 <=8 Pass
2412 11.03 <=8 Pass
802.11g SISO 2437 11.80 <=8 Pass
2462 10.75 <=8 Pass
2412 12.69 <=8 Pass
?ﬂzfié? SISO 2437 11.95 <=8 Pass
2462 1078 <=8 Pass
2422 15.60 <=8 Pass
8(%:18;1 SISO 2437 15.01 <=8 Pass
2452 14.49 <=8 Pass

Notel: Antenna Gain: Antl: 4.55dB;;
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4.1.2 Test Graph
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5. Unwanted Emissions In Non-restricted Frequency Bands
5.1 Ref

5.1.1 Test Result

Mode T')I;;(e Fr((a&l;'ezr;cy ANT Level czg grerz]f)erence
2412 1 6.48
802.11b SISO 2437 1 6.77
2462 1 7.06
2412 1 -1.02
802.11g SISO 2437 1 2.81
2462 1 3.26
802.11n 2412 1 4.41
(H'I:20) SISO 2437 1 2.55
2462 1 3.05
2422 1 -0.79
S(OHZT'Ll,ré? SISO 2437 1 0.32
2452 1 0.08

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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5.1.2 Test Graph

802.11b_LCH_2412MHz_Ant1 (SISO)_NTNV

Ant: Ant1 SSISOJ
CENT. 2412 MHz

Level (dBm)
8

-70 4

—— Trace

-80 . : : : : " . . .
2405.207 2418.793
Frequency (MHz)

802.11b_MCH_2437MHz_Ant1 (SISO)_NTNV

Ant: Ant1 gSISO
CENT: 2.

S%an: 13.589 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001

SweepTime: 1.33 ms
Sweep: Continue

Maker:
1.2436.498 MHz
6.77 dBm

Level (dBm)

504
604 e

04— e

—— Trace

-80 : ; ; ; ; : : : :
2430.206 2443.795

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole s to its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under the cannot be reproduced
except in full, without prior wrmen pp! f Any ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the

results shown in this test report referonly lo the sample(s) lestetrand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
IrPE-mu-i&@ﬁ#ﬁﬁﬁﬂkﬁ!tﬂ&ﬁﬁ;ﬁz E%: 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221200051903
Page: 215 of 230

802.11b_HCH_2462MHz_Antl (SISO)_NTNV

Ant: Ant1 éSISO
CENT: 2.
S%ﬁni 13.595 MHz
RBW: 100 kHz
VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1.33 ms
Sweep: Continue
Maker:
1. 2462.504 MHz
— 7.06 dBm
£
[an]
=
©
>
(]
B G S
_50 4
_60 4
70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2455.203 2468.798
Frequency (MHz)
802.11g_LCH_2412MHz_Ant1 (SISO)_NTNV
LY Ant: Ant1 gSISO
CENT: 2412 MHz
Span: 24.586 MHz
RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
104 SweepTime: 2.4 ms
Sweep: Continue
_20 -,
Maker:
1. 2413.254 MHz
— =30 - -1.02 dBm
£
S
= 40 1
5]
>
(]
= 504
_60 4
_70 4
_80 4
i | | | | | i i i — Trace
-90 T T T T T T T T T
2399.707 2424293

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole s to its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under the cannot be reproduced
except in full, without prior wrmen pp! f Any ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the

results shown in this test report referonly lo the sample(s) lestetrand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
IrPE-mu-i&@ﬁ#ﬁﬁﬁﬂkﬁ!tﬂ&ﬁﬁ;ﬁz E%: 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221200051903
Page: 216 of 230

802.11g MCH_2437MHz_Ant1 (SISO)_NTNV

20 Am Ant1 gS|so
ENT: 2.
S an: 24.57 MHZ
RBW: 100 Kk
10 4 Bw: 300 kiiz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
oA SweepTime: 2.4 ms
Sweep: Continue
_10 -,
Maker:
1. 2438.253 MHz
—_ =20 2.81 dBm
£
[an]
o
= =30 1
5]
>
(]
= 40 4
_50 4
_60 4
70 4
' ‘ ‘ ‘ ‘ ‘ I I ! — Trace
-80 T T T T T T T T T
2424.715 2449.285
Frequency (MHz)
802.11g_ HCH_2462MHz_Ant1 (SISO) NTNV
20 Ant: Ant1 ésmo
CENT: 2462
Span: 24.576 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.4 ms
Sweep: Continue
_10 -,
Maker:
1. 2463.253 MHz
—_ =20 3.26 dBm
£
[an]
o
— =30 -
5]
>
(]
= 40 4
_50 4
_60 4
_70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2449712 2474.288

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole s to its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under the cannot be reproduced
except in full, without prior wrmen pp! f Any ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the

results shown in this test report referonly lo the sample(s) lestetrand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
IrPE-mu-i&@ﬁ#ﬁﬁﬁﬂkﬁ!tﬂ&ﬁﬁ;ﬁz E%: 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221200051903
Page: 217 of 230

802.11n(HT20)_LCH_2412MHz_Ant1 (SISO)_NTNV

20 Am Ant1 gS|so
ENT: 2412 M
S an: 26.37 MHZ
RBW: 100 Kk
10 4 Bw: 300 kiiz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.53 ms
Sweep: Continue
_10 -,
Maker:
1. 2413.292 MHz
20 4.41 dBm
£
om
o
= =30 15
5]
>
(]
= 40 4
_50 4
_60 4
70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2398.815 2425.185
Frequency (MHz)
802.11n(HT20)_MCH_2437MHz_Ant1 (SISO) NTNV
20 Ant: Ant1 gsmo
CENT: 2437
Span: 26.348 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.53 ms
Sweep: Continue
_10 -,
Maker:
1. 2438.265 MHz
—_ =20 2.55dBm
£
[an]
o
= =30 4
5]
>
(]
= g0
_50 4
_60 4
_70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2423.826 2450.174

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole s to its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under the cannot be reproduced
except in full, without prior wrmen pp! f Any ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the

results shown in this test report referonly lo the sample(s) lestetrand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
IrPE-mu-i&@ﬁ#ﬁﬁﬁﬂkﬁ!tﬂ&ﬁﬁ;ﬁz E%: 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022

Report No.: FYCR221200051903

Page: 218 of 230

802.11n(HT20)_HCH_2462MHz_Ant1 (SISO)_NTNV

2 Ant: Ant1 éSISO
CENT: 2.
S%ﬁni 26.374 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.53 ms
Sweep: Continue
_10 -,
Maker:
1. 2463.266 MHz
—_ =20 3.05 dBm
£
[an]
o
e
5]
>
(]
B G S
_50 4
_60 4
70 4
! ‘ ‘ ‘ ‘ 3 ! ! ! —— Trace
-80 T T T T T T T T
2448.813 2475187
Frequency (MHz)
802.11n(HT40)_LCH_2422MHz_Ant1 (SISO)_NTNV
Y Ant: Ant1 ESISO
CENT: 2422
Span: 53.637 MHz
RBW: 100 kHz
04 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1073
104 SweepTime: 5.15 ms
Sweep: Continue
_20 -,
Maker:
1. 2433.258 MHz
— B0 -0.79 dBm
£
S
= 401 5,
5]
>
(]
= 504
_60 4
_70 4
_80 4
! | | | | i ! ! | —— Trace
-90 T T T T T T T T T
2395.182 2448 819

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The C sole o its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under (he cannot be reproduced
except in full, without prior wrmen pp of th ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only lo the sample(s) lestetrand such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyongab. ivong TechnoPark, Fengiang Road, Fuyong Subdstit, Baan, Sherzhen, Crna 518103
I HE R ERERAGEREAEEENERRASEE  #45: 518103
I

t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
t (86-755) 88663988 f (86-755) 26710594 ~sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221200051903
Page: 219 of 230

802.11n(HT40)_MCH_2437MHz_Ant1 (SISO) NTNV

Y Ant: Ant1 gSISO
CENT: 2.
S%ﬁni 53.646 MHz
RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1073
-10 4 SweepTime: 5.15 ms
Sweep: Continue
_20 -,
Maker:
1. 2448.260 MHz
— =30 - -0.32 dBm
£
S
= =40 A
5]
>
(]
= 504
_60 4
_70 4
80 4
i | | | | | i i i — Trace
-90 T T T T T T T T T
2410177 2463.823
Frequency (MHz)
802.11n(HT40) HCH_2452MHz_Ant1 (SISO) NTNV
2 Ant: Ant1 gSISO
CENT: 2452
Span: 53.796 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1076
04 SweepTime: 5.16 ms
Sweep: Continue
_10 -,
Maker:
1. 2463.285 MHz
—_ 20 0.08 dBm
£
[a]
o
= =30 4
5]
>
(]
= -0
_50 4
_60 4
_70 4
i | | | | | i i i — Trace
-80 T T T T T T T T T
2425102 2478.898

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents a 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urisdiction issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company s findings at the time of its intervention only and within the limits of

Client's instructions, if any. The C 's sole s to its Cllent and this documenl does not exonerate parties to a
transaction from exercising all their rights and obllgallons under the cannot be reproduced
except in full, without prior wrmen pp! f Any ized alteration, fcrgery or falsification of the content or
appearance of this # d to the fullest extent of the law. Unless otherwise stated the

results shown in this test report referonly lo the sample(s) lestetrand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
IrPE-mu-i&@ﬁ#ﬁﬁﬁﬂkﬁ!tﬂ&ﬁﬁ;ﬁz E%: 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022

5.2 CSE

5.2.1 Test Result

Report No.: FYCR221200051903

Page:

220 of 230

Mode T;fo(e Fr?,\‘jl‘ﬁz’;cy ANT Level ‘zggriffrence ('ag"rg) Verdict
2412 1 7.06 -22.94 Pass
802.11b SISO 2437 1 7.06 22.94 Pass
2462 1 7.06 22.94 Pass
2412 1 3.26 -26.74 Pass
802.11g SISO 2437 1 3.26 -26.74 Pass
2462 1 3.26 -26.74 Pass
2412 1 441 125,59 Pass
EEOHZT'%;‘ SISO 2437 1 4.41 22559 Pass
2462 1 441 25,59 Pass
2422 1 0.08 229.92 Pass
%OHZT%;] SISO 2437 1 0.08 29.92 Pass
2452 1 0.08 229.92 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level

was used to establish the reference level.
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